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INTRCDUCTION

~ire Proocnng Services Lid. access panels are designed to provide a fire resistance of up to two
hecurs when installed in separating partitions. This report describes the assessment. whicn has
been carried out of the fire resistance of Fire Proofing Services Lid. access nanels for three and
four door access panels to provide a fire resistance of one hour.

SCOPE

This assessment report covers the fire resistance of three and four door Fire Proofing Services
access panels mounted in a partition, in terms of the integrity criterion of B.S. 476 : Part 22 : 1987,
for fire exposures of up to 60min from either face.

SUPPCRTING DATA

LEC (FIRTO) test report TE 94530

~ fire resistance test in accordance with B.S. 47€ : Part 22 : 1987 was carried out for you on your
deuble-ieaf access panel for a heating period of 135min. The actual cverall pane! dimensions not
including the picture frame surround were 2000mm high x 2000mm wide, with a 25mm-wide picture
frame surround mitred at each corner. The three-point lock hole in the left hand door feaf was fitted
with a plastic dome plug and collar. Plastic spacer plugs were aiso fitted in the edge cof the docr
leaves. we at the tco and bottom of each door with two on the opening side.

Each door lear was constructed from a door tray consisting of a 1.0mm-thick Zinter steel skin, which
was polyester pcwder-coated in Ral9010 20% gloss with pre-formed 1.2mm-thic« tcp-hat section
stiffeners welded to the sides and middle section of the door tray. The voids within the door leaves
were flled with & Rockwool insulation {type and density not stated by the sponsor). A 12.5mm-thick
sheet of Lafarge Megadeco wailboard formed the rear face of each door leaf, being attached to the
scor tray siiffeners using 32mm drywall screws. The access panel had a fire retardant smoke seal
attached ic the frame perimeter and each door was fitted with a continuous steel hinge weided to the
door ray and fixed to the frame using nuts and washers to M6 bolts welded to the frame at 150mm in
frem the edges and 300mm centres thereafter. The right hand door leaf (as viewed from the exposed
‘ace) was fitted with a Tmm-thick back plate and was locked top and bottom from the opposite side
oy a budcet iock. The left-hand door leaf was locked using a three-point locking system. Both docr
leaves were nominally 80mm thick.

Tie panel frame consisted of a 1.2mm-thick Zintec steei section with M6 bolts welced to the hinge
side. The 2bmm-wide front picture frame flange was mitred at each corner. The frame was polyester
powder-coated to Ral9010 20% gloss.

“he access panel was mounted in a piasterboard-clad. steel stud partition with tcth canel leaves
crening towards the furnace.

The access panel! satisfied the integrity and insuiation criteria of the standard for 135mun. and 16min
respectively. See LPC test repert TE 34520 for full details.

Teiale ¢

»niy te the items tested. BRE nas no responsibility for the design, materials, workmansiip or performanca

~fhe orodust or rems sesied. This report does not constitute an approvai certification or endorsement of the product tesiec
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DESCRIFTION CF PRCPCSALS
2ne grcposal is to be considered:

increasing the size of the access panels up to 2210mm high including three and four iear
units, the three and four leaf units incorporating a supporting mutlion.

The proposed mullion is formed from two pieces of 1.Emm-thick Zintec steel. A flanged channei
(36mm-wide x 54mm deep with a 42mm flange each side) is tack-welded to a 120mm-wide flat
plate over the height of the mullion. The access panel frames are bolted to the muilion with four M6
bolts at the top and bottom of the mullion. Increasing the height of the access panels has aiready
been the subject of a previous assessment {ref. CC 201168) where the panels were assessed to a
height of 2500mm to provide a fire resistance of up to two hours by fire attack from either face.
Details of the mullion and proposed constructions are given in Figures 1 to 7. Any details of the
construction of the access panels not described in this assessment report are assumed to be the
same as cn the tested specimen.

ASSESSMENT

The 2m-hign x Zm-wide double-leaf access panel tested satisfied the integrity criteria of B.S. 478 -
Part 22 : 1887 fcr the duration of the fire resistance test TES4530 (135min). Although the complete
partition/access panel specimen tested deflected towards the furnace by 104mm, there was very
littte deflecticn of the access panel relative to the supporting partition. During the fire test, there
was no fallur= under the gap criteria for integrity with no evidence of any significant gap formaiion
between the leaf tray and access panel frame.

As the proccsed construction for the three and four dcor systems is of a similar design to the
specimens lested we are satisfied that the proposed mullion will provide sufficient restraint and
support tc the door leaves, ailowing a similar deflection to that recorded in the fire test. Therefore
the three and four door systems proposed will satisfy integrity criteria for 50min.

The continucus hinges and 3-point locking system retain the door leaves closely within the docr
frame,

This assessment assumes that the steel stud and plasterboard partition system in which ‘he
access vane! is mounted has a fire resistance of at 'east that specified for the accass panei.

CONCLUSICNS

Therefore 1 is our opirion *hat your access panels. as described in Section 4 of this repert, are
suitable for installations where a fire resistance of up 10 one hour is specified in terms of the integrity
criterion of 2.3 476 : Part 22 : 1987 for fire attack from either face.

This renon mav oniy de disuibuted in its entirety and in accordance with the ierms and conditions of the contract
Tast esuits telate oniy 1o the tems tested BRE has ne responsibility for the design, materials, workmanship or perormance

ST the creduct or teres tesiaa. This repert does not constitute an approval, certfication or endorsement of the preduct tasted
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VALIDITY
7.1 Declaration by appiicant

« ‘Ne the undersigned confirm that we have read and complied with the obligations placed on us
by the UK Fire Test Study Group Resolution No. 84A; 1993.

« We confirm that the component or element of structure, which is the subject of this
assessment, has not to our knowledge been subjected to a fire test to the Standard against
which this assessment is being made.

¢ We agree to withdraw this assessment from circulation should the component or element of
structure be the subject of a fire test to the Standard against which this assessment is being
made.

+ We are not aware of any information that could adversely affect the conclusions of this
assessment.

» If we subsequently become aware of any such information we agree to cease using the
assessment and ask BRE to withdraw the assessment.

Signed: ...

Forandonbenalfof: ... ... .. .. ...

7.2 BRE Signatories

This assessment is based on test data, experierce and the information supplied. If contradictery
evidence becomes available to the BRE the assessment will be unconditionally withdrawn and the
applicant will be notified in writing. Similarly the assessment is invalidated if the assessed
construction is subsequently tested since actual test data is deemed to take precedence over an
expressed opinion. The assessment is valid for a period of two years after which it shouid be
returned for review to consider any additional data which has become available or any changes in
the fire ‘est procedures. Any changes in the specification of the product will invalidate this
assessment.

This assessment has been carried out in accordance with Fire Test Study Group Resolution No.
64A. It relates to the fire performance of the product and does not cover aspects of quality,
durability. maintenance nor service requirements. This assessment relates only to the specimen(s)
assessed and does not by itself infer that the product is approved under any Loss Prevention
Certification Board approval or certification scheme or any other sndorsements, approval or
certification scheme.

Next review date: 16 January 2003

Tus repert mav cniv 22 distributed in its entirety and in accordance with the terms and conditicns of the contract

Test resulls relate oniy to the items tested. BRE has no responsibility for the design. materials, workmanshig or performance
of the oreduct or tems tested. This report Joes not constitute an acproval. cerification or endersement of *he product ested
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Assessment by:

Signature DS AR Y

Name K.D. Fardeil

Position Consuitant

Checked by:

Signature | f/]d /\ et/ :i_//q {

Name R.H. Earle

Position Section Manger, Building Preducts Assessments

Approved by:

Signature ,')"vf/c» I S UL ¢ o
Name R.A. Jones
Position Centre Head

This assesasment report is not valid untess it incorporates the declaration duly signed by the
apclicant.

port may only be distributed in s entirety and in accordance with the terms and conditions of the contract.
:ely o the items tested. BRE "as no resconsiniiity for the design. materiais. werkmanship or perormanca
=ms iested. This report dees net consttute an approval. certification or endeorsement of the preguct tested

ns e

Test ras.ts

2f the roguct

Face 3 of 12



CC 201837

-
A
i

G

6

X/WD/SB/1

LONDON

1
3
Mty
UNIT

I

[rovees

ﬂ
14
4y
-
{
4

Humovable

: — < ! s
~ o) ! i -
C— - ' o~
' N - H 1 ‘\w
~ <~ |
< : ~
\ A4
el ? : -~
7 N sl i — w—
-~ = - ‘ i

<
\

4

3

RS
L

PANE|

\!

1

'l
51
s)xt‘)

Y e
FEE
4
1‘{“‘i

'S

(

~
4

7N e o e+ <-remer e e — . [ O———
{ ] : B o
v’ <C - oLag o
z ;
< f—: o 2}
- ' >
D . <
:E Z N
I p— w
©
5
N 3
'.: ©
. | —_ o
: | - o
‘ —~ =
- “— "
i (.
X T 3
-~  man =
5 i
! —
B g —
. - -
i e
vl
£
c——
C -
'-!‘ .

[}
<
Ty
(1l
B

cuct or ferms tested. This report dees not constitute in agproval, cerification or enaorsement of the prodi.zt rested

)

of 12

<

Fage /



fordshire NCE 2BJ

caimile: 020 3207 35C5

H ! )
i i
i
Z i
' !
N’ :
= | ;
-~ 2
- !
3 i
s |
v :
]
e :
: <': = ¥ ! ‘ :
— | oY ) :
L~ - - e
' !
I~ .
.‘- "
= S
’D‘
e K
e -
g ! _-
e i
H( —
Z 1 =
= i -
f

A

—
et
— et . —— et i
s WL 55 A -~
—

ty and in accordance with the terms and concitions ¢f the =ontract.
v 1o the tiems tested. BRE has nc responsibiiity “cr the design, materials, workmanship or performanca
iems lested. This report does act senstitute an approval. cerificaticn or engorsement of the product :ested.

Page 7 of 12

BIF

LS

panel lype 17




Centre for rire Resistance
2, Zor hamwwd Fertfordsnire,

20 8207 23458

srviler Q20 ¢

EY 7’;? ~QUAR T W*\ N

S

|
|

= i
-1
~1 i
i ]
Jdi
\
' ¢
. .
| )
1
i
~%
-
B
- REEEY
Dextals AL
TRONT ELEVATION
Rl SO B R SO NI
mme 12 P
“ /
AEAES
: Lmom mm Do
i B}
H
q
Y -
1. A

AT
D TAIL B

This repor may onily te distributed in its antirety and in accordance with the ierms and condiens of the centiacs
ts relate oo i the items tested. BRE has ne respensibility for the cesian, matenais, wo kmansnip or pertarmance
zsted. This report Joes not constitute an apgroval sertification or 2ndorsemaiit of *he oroduct tested

SIOGUCT Or d42 Oau

Page 3 of 12



- Certre fer Fire Resistance
BRE. Metrose Avenue, 3oreéniamwcod.,

Teiepnone: D20 3207 2245 Fzesimile; 020 3207 220E

y DRy

ESe v}

arifordsnire, "V

'
|

ACCess danet Srrime
Sinoke sead

Void berween uccess pabel
and bracing frame o be i Cmm hick Meoadenos
: rd facrory Gived o

Seor ray,

Ulled with Vireprool sealant.

— R
i /,
i
i } 7
: 7 e ;
: / .
H 1 |
i . e :
\ | e o :
' B P LoV : ,4:],_‘1‘ R
i 4 i -
netie > 1 ;
E
) i | 1 -
. I 1. i ] o
A R B
- ; .
i
— =
,
A i
4
STanm readed Tlanao )
Wmnizl2mm Rebate
vhednd toor rray ditheea
32 12 wirn
P ’ g Ve

Figure 4  Section X-X from Figure 2

This report may oniy be distributed 'n 4s entirety and in accordance with the terms and conditiens of the tontract
Tastresults rzlate iy ‘tems tested. ZRE has nu responsibility or the design. matenais. workman
e sroguct This repoit anes not consttute an spproval. certificaticn >r encorsement

PN
nee

3 the oo

ot




‘

Centre for Fire Resistance

-t
Do , . i L PR o~ i ;
P ERE Melrose Avenue, 3crehamwceod, Hertfordshire, WE6 230 CL’ 2'1..' } 937 lI}I{E
Tetephone: 020 8207 2345 Facsimile: 020 8257 8305 1 .

3 1 UL DTITID DA T2 CONIT O
\!’J.ﬂz e B b BERSE LTS SR Wiy i L;..”“H..Ci“!.
svieze D U LT Crwa ME N
AMo WIB Hotts
i> Yop s dntcom
!
\; *\
5 ~
i RESTH
i ] fon

:
|

T2Cmm  wide = i

— S — > i
muilian -
=
o e
Section 1-1.
; fecrion through paned
o vith doors removed an
i 1. T IR .
T methed of muilicn
L
1 1 it

Muttion

~

A-200R ACCESE PANEL k

ks CaUAL

lEAG
——

=igurs © Fear slevation of access panel shewing mullion fixing pesitions (doors not shown
for clarity)

tay nly te distributed in s entirety and in accordance with the terms and conditions 2f the centract
fat2 niv to the items tested. 3RE has no responsibility for the design. materials, workmanship or gerformanae
rested. This report does not constitute an aoproval. cestification or endersement aof the preduct testad

o

Fage 10 of 1



' Centre for Fire Resistance
: linse Avenue, Bcranamwocd, Hertfordshire, 'WE6G 2BJ
020 3207 2345 Facsimiie: 020 8267 8208

O

— W

N . r T~ ST — T N e
i L MANCHESTER SQUART, (ONUAN
ce

23 Fuvigow PO o, OG0
=

Ymm 0,3 width ot removable muilion

SURDUPRS — e —
aue rom T.Omm ttick Smitec steed
Bemovaole muilion fixed Lo access panet ramoe
weh CINo. MB Bowts fop and botlom
See  irawing cel MENMT ror mullion detats
acuory fixed
Cotonr utay.
SO so
-
N i
. } T e I
i | sf
‘
N |
N Vi Faoits
7 A
s
' . ConLaaoots NG
onnus ange i : A :
i ; .
= i -
1
! FAI TR »\ R A A K AR S b A AP A
i 5
AR
/ ’ Th e -
3 Timmxcimm rebate
s o * NN N T YO N A H
PRI REEDID | o A X i :
AvLar D on: 4\_/3‘ L:\. \_/éiJj__A‘
\.
e L e Ry o FYN TN T bl >~ 7 Ty 4T
K " s 5 A ~ /0N
NI U G . G S g5 ot S S WD o3
-4 FTLNT T AT T ™ . ’T‘HT\
X ;11\,"1‘\)”* DA B s L

Ficure 5 Secten through 3 & 4 door wall access pane! showing removable mullion detail

anly be distnibuted in its entirety and in accordar ~e with the terms and conditicns of the contract.
wy e the tems tested. BRE has no respensikility vor the design, materials, workmanship or performa
‘estea. This report does not constitute an aporoval, sentification or endersement of the product les

Page 11 of 12



Tast resuits

Facsimile: 02C 8207 5805

i

a e - — =
= SULNL. O i -
2 z
- ]
- ey
5 -
“ .
= 7 2
= =
-~
T 8%
i R
i . l = s
[ » /}
IC! e :
N e =
[ P "
o > K
i L ! - =
3 - :
Lo
S ‘E \\ )
ey T N
= "
= 5 T —— ': =
| = *‘ : '
=12 ] : = g
— N = .
TihE ; re———— u o
P { ! i
b ! - ” .
LA B i -
S
i = — ‘ : : b
s .
A VY 3 =
i . 7 N -
by : EEN h <
p i [ | J————————— _dama —~
= & P =
o by . {1
2 — 1 2
< T \ 5]

)¢

i

'
(o
S
&

; 5 — -

s = T 2
Y = =0

B = (@]

= ) k®]

z , =~

= A =

= y Q

. - ) 2 L

~ o

ction
[+

()
SE(

i

el

i
S

1
9

i

L

wemm— =
" Pxd =
W B 3 ™~

3 l“’““

SOt

s ay snly o2 distributed v s 2ntirety and in accordance with the terms and conditions of the contract
e tems tested. BRE has no resgonsibility for the design, maternials, werkmansnie or perfermance
1 This repe dees not onstitite an approval, certification or endorsziment of the preduct tested

Ty

s the sroauct

Y]

age 12 of 12



